Magnet test report

QR/QM-12 A/0
Order No. A20250200015 Batch No / lagnetization or nof Magnetization
Performance N52 Size L30*10*5mm Coating NiCuNi
Quantity 1000 Sampling method spot check sampling amount 20
cgntent @ @ ® Maximum surface magnetic force
projec 30 10 5
standard +0.05 +0.05 +0.05 N S
unit mm mm mm Gs
1 30.03 10.03 5.02 3980 4060
2 30.02 10.00 5.04 3930 4050
3 30.03 10.05 4.99 3910 4030
4 30.00 10.03 5.03 3980 4040
5 30.01 10.05 5.04 3900 4060
6 30.04 10.04 5.01 3980 4030
7 30.00 10.02 4.99 3940 4050
8 30.02 10.03 5.04 3970 1) 4060
9 30.01 10.00 5.02 30800 7N/ paw
10 30.03 | 10.04 5.03 3890 ., /Tﬂf*/%;iL»/”
11 307000 & /10.05 5.00 3910 O "7 ol=2274030
12 000 [ [AW0N | . 502 3950 ——| 4060
13 30420 P16, 4.99 3940 4040
14 30.03 ,/‘fff()?a 5.04 3920 4030
15 3001 | 10.05 5.03 3980 4060
16 30.00 10.00 5.02 3940 4030
17 30.03 10.03 4.99 3910 4050
18 30.02 10.04 5.00 3980 4060
19 30.01 10.05 5.05 3940 4030
20 30.00 10.00 5.04 3960 4040
Max 30.04 10.05 5.05 3980 4060
Min 30.00 10.00 4.99 3890 4030
Avg 30 02 10.03 5.02 3944.50 4045.00
judgement result OK OK OK OK
Test Conclus&ﬁ) Q/n q pass

Inspector: Tr}_ﬂ(g\)

it staff: FEI8

Date:2025-4-24
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s | Br 14.296 kGs
Heh 12.152 ke
i He j 12. 564 ke
(BH)m 49, 483 MGO
1 Hk 12. 115 ke
Hk/Hej  96.4 %
12 | Hd 6.9142 kie
Bd 7.1567 kGs
Hm 22.449 kle
da R+8%

FmicE 6.09 co
HmBEE 5145 co
SRR 48.62 cmxen
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HamiiE 20
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